

# Test Report

Report No.: AGC2014091801151-2

Date: Sep.27, 2014

Page 1 of 2

Applicant:

Address:

Testing Company: Attestation of Global Compliance (shenzhen)Co.,Ltd.

Testing Address: Unit 2, Meihua Road 171, Shangmeilin Street, Futian District, Shenzhen City, China

## Report on the submitted sample(s) said to be:

Sample Name : Chalk mug, completely in black at the outside, on top and inside colored.  
Sample Item No. : 2880  
Sample P.O./Ref. No. : 2880  
Sample Quantity : 3 style(s) × 1 set(s)  
Supplier :  
Country of Origin : CHINA  
Country of Destination : EUROPE  
Sample Receiving Date : Sep.18, 2014  
Testing Period : Sep.18, 2014 to Sep.26, 2014

**Test Requested** : As per the client's requirement to test.  
**Test Method** : Please refer to next page(s).  
**Test Result** : Please refer to next page(s).

Checked by

*Free*

Free Wang

Signed for and on behalf of AGC



*David*

David Wang

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The document is available on request and the brief information for its validation can be assessable and confirmed at <http://www.agc-cert.com>

## Test Report

Report No.: AGC2014091801151-2

Date: Sep.27, 2014

Page 2 of 2

**Test Procedure:**

- 1) Visually inspect the samples and record any cosmetic defects ;
- 2) Put the samples in the dishwasher;
- 3) Fill the dishwasher soap holder with the powder detergent, close and lock the dishwasher as recommended in the operating instructions;
- 4) Run the dishwasher for five (5) cycles with 140°F (60°C) water at “normal setting” for housewares. Each cycle includes soaking, washing and drying;
- 5) Remove and visually examine each sample.

**Test Result:** Pass ( Pass means no cracking, chipping, crazing, breaking, discoloration, deformation, disluster or warping was found on the tested sample.)

### The photo of the sample



AGC authenticate the photo on original report only

\*\*\* End of Report\*\*\*

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The document is available on request and the brief information for its validation can be assessable and confirmed at <http://www.agc-cert.com>